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Issue date: 17 April, 2020

Report of Test Results

To Hoei Sangyo Co., Ltd.

(Address 94 Oonoshiba-cho, Naka-ku, Sakai city, 599-8233 Osaka prefecture)

Anti-virus Performance Evaluation Test using Virus

Local Incorporated Administrative Agency
Kanagawa Prefectural Institute of Industrial Technology Mizonokuchi Branch
213-0012

KSP West 6F, 3-2-1 Sakado, Takatsu-ku, Kawasaki city, Kanagawa prefecture

Laboratory:

Local Incorporated Administrative Agency

Kanagawa Prefectural Institute of Industrial Technology Tonomachi Branch

Research and Development Department Evaluation Technology Center Photocatalyst Group
Antibacterial / Antiviral Research Group Antibacterial Laboratory

3-25-13 Tonomachi, Kwasaki-ku, Kawasaki city 210-0821 Kanagawa prefecture

Approval signer

Researcher

Ishiguro Sei

*Unauthorized reproduction or diversion of all or part of this report is strictly prohibited. In addition, if you wish to use the name of this corporation for
advertisements, catalogs, the Internet, etc. based on the report, please consult in advance in writing for each usage content.
*The test results described in this report are for the samples provided and do not represent the performance of the entire lot.

*Reports without official seals are not official.



- Test name:

* Virus inoculation date:

+ Type of tested item:

+ Test method:

+ Name of unworked item:

- Test item:
- Size of test item:
* Number of n:

+ Test virus:

- Aseptic processing:

+ Activity conditions:

Test Results

Anti-virus Performance Evaluation Test using Virus

March 24, 2020

Paint film (base material is glass)
Referred to ISO 21702

Unworked glass

Optimus Interior Medical Paint

50mm X 50mm
n=1

- Influenza A virus (H3N2) A/Hong Kong/8/68 strains
(Type A influenza virus, ATCC VR-1679)
Host cell: MDCK cell (ATCC CCL-34)
Cleaned using dehydrated ethanol
Activity temperature: 25° C

Duration of activity: 0.24 hour
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+ Firmly attached film: Polypropylene film (VF-10, KOKUYO), 40mm X 40mm

- Method of measurement of viral infectivity: ~ Plaque technique

[Test Results]

@D Result of toxicity test

@ Result of anti-virus test

Toxicity test Toxicity against host cell | Effect on MDCK
(influenza virus) (MDCK cell) cell’s infection
Unprocessed glass None None
OPTIMUS INTERIOR None None

MEDICAL PAINT

» Measurable limit of virus: 1.0 X 102 pfu/sample

Anti-virus test Virus infectivity (pfu/cni)* Anti-virus
(influenza virus) 0 hour 25°C, 24 hours activity value
Unprocessed glass 3.8E+05 8.8E+04 -
OPTIMUS INTERIOR - <6.3 4.1
MEDICAL PAINT

*”E+05” means “x105"
* Concentration of test virus liquid: 2.5 X 107 pfu/ml
* Inoculated virus liquid: 0.4mll

* Anti-virus activity value: R=Ut-At

Ut: Logarithmic value of virus infectivity per unit area after the reaction on the unprocessed glass piece

At: Logarithmic value of virus infectivity per unit area after the reaction on the antibacterial piece
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